EPA

United States Water E ngin S
Environmental Protection Research Laborat( Center for Env:r

‘ 0
Agency Cincinnati OH 45 Resear h Inform r:mental
nnat OH 45268 ..

Techn oIogyT ransfer

e 'EPA/625/6 87/017 T

Handbook - —

Retrofitting |
POTWSs for Phosphorus
Removal in the
Chesapeake Bay
Drainage Basin







EPA/625/6-87/017
September 1987

Handbook

Retrofitting POTWSs for Phosphorus
Removal in the
Chesapeake Bay Dramage Basin

U.S. Environmental Protection Agency
Office of Research and Development

Water Engineering Research Laboratory
Cincinnati, OH 45268

Center for Environmental Research Information
Cincinnati, OH 45268




Notice

This document has been reviewed in accordance with the U.S. Environmental Protection
[...]
influent as the first chemical injection site. The
addition of metal salt and polymer in the influent to
the primary clarifier improves the suspended solids
and organic substances capture capability of this
process unit. This approach maximizes primary
sludge production and, if anaerobic digestion of
sludges is practiced, increases total methane
production. In addition, the increased efficiency of
primary clarification reduces the organic load to the
secondary biological process. This can result in less
secondary sludge production and aeration energy
requirements, as well as assist in achieving
nitrification, if desired.

The actual site for chemical injection into the
secondary portion of a treatment process depends on
local conditions of accessibility, turbulence, and the
existing type of treatment process. Dosing points can
be selected at the influent end of the reactor, at the
exit end of the reactor, at intermediate paints within
the reactor, between the reactor and final clarifier, or
using various combinations thereof.

As noted above, dosing into the secondary portion of
a treatment process is more efficient than dosing the
primary portion. Not only is it certain that phosphorus
exists as orthophosphate, but the flow and
concentration peaks can be somewhat dampened by
the volumetric dilution afforded by the secondary
reactor tankage.

2.2.3 Addition of Polymer
Most of the schematics in this chapter show the
addition of polymer in combination with metallic salt

addition. Experience has shown that the efficiency of
liquid-solids separation can be enhanced by polymer
addition. However, the application of polymers in
wastewater treatment is more art than science. While
anionic polymers are usually the most effective
polyelectrolytes in combination with metallic salts, the
actual type, brand, and concentration must be
determined on site. Suppliers are willing to assist in
conducting laboratory jar tests for selection of the
most suitable product. '

Deciding on the need for polymer can be guided by
laboratory jar tests. Since the capital cost for polymer
storage and dosing equipment is minimal, however,
polymer addition should be considered in any
retrofitting plan. Provision for polymer addition is
essential if phosphorus removal in the primary portion
of treatment is to be optimized and in cases where an
effluent of 0.5 mg/l TP or less is required. Polymer
addition may not be necessary in cases where
metallic salt is added to the secondary portion of
treatment and/or the effluent TP requirements are 1
or 2 mg/l. '

For the most efficient utilization of polymer, some
finite time period must be provided between
introduction of metallic precipitant and addition of
polymer. The insolubilization reaction between
metallic salt and orthophosphate must be completed
before polymer becomes effective. A time lapse of 1
to 5 minutes has been found to be suitable (1).

2.2.4 Mixing Requirements

Maximization of metallic salt and polymer utilization
requires provision for adequate mixing. At the addition
points, conditions for rapid mixing are essential. This
is necessary for several reasons. Contact between
reacting molecules must be provided, and short-
circuiting must be prevented. Also, the chemical
solutions added have a greater density and viscosity
and may be of a different temperature than the
wastewater.

Rapid mix conditions may exist at points of turbulence
caused by hydraulic jumps, aeration apparatus, or
pump impellers. In some cases, if rapid mix
conditions do not exist, in-line static mixers or
impeller-type mixers may have to be retrofitted at
the points of chemical addition.

After rapid mixing of the chemical additives, a short
period of gentle mixing must be provided to allow
newly formed individual floc pariicles to agglomerate
into a settleable sludge mass. Suitable conditions can
usually be found in exit piping from reactors, entrance
sections of clarifiers, or center wells of clarifiers, if so
equipped. It is seldom necessary to retrofit for slow
mix conditions; hydraulic motion between unit
processes usually suffices. It is important to realize,
however, that agglomeration must occur for
subsequent efficient liquid/solids separation.




References 1 and 2 are excellent discussions of
chemical addition and mixing, respectively.

2.2.5 Sequence of Chemical and Physical
Reactions

The conceptual sequence of reactions shown in
Figure 2-1 summarizes the  control points for
ensuring efficient removal of phosphorus by chemical
addition. The initial short period of rapid mix provides
energy to force molecular contact between metallic
ions and orthophosphate ions to form an insoluble
compound, blending to prevent density currents, and
prevention of major short-circuiting. Polymer is then
introduced and blended by rapid mix to contact the
newly formed precipitate and absorb to the particle
surface, thereby enmeshing several particles into
small individual flocs. Slow mixing then provides
opportunity for individual flocs to adhere and form
larger agglomerates that will settle by gravitational
force in the quiescent zone. The settled sludge,
containing the insolubilized phosphorus, is withdrawn
to sludge handling operations, and the effluent flows
to the next unit operation or is discharged to the
receiving stream.

2.2.6 Importance of Suspended Solids Control

As the final effluent TP compliance level is reduced
from 2 mg/l to 0.5 mg/l or less, it becomes
increasingly important to control effluent suspended
solids. Once phosphorus removal is instituted by
retrofitting secondary treatment processes with
chemical addition or biological phosphorus uptake
capability, the character of these suspended solids
changes. The major objective of phosphorus control
is insolubilization and transfer of the phosphorus into
the sludge mass. Therefore, the phosphorus content
of the sludge increases.

Sludges generated from secondary treatment
processes with either chemical addition or biological
uptake for phosphorus control generally contain about
4.5 percent phosphorus on a dry solids basis. This
value compares with the typical 1.5-percent
phosphorus content (dry solids basis) of biological
sludges produced where phosphorus removal is not
practiced.

Figure 2-2 illustrates the critical need to control
effluent suspended solids as the percent phosphorus
in these solids increases due to phosphorus control
practices. In the case of secondary treatment without
phosphorus removal, with only 1.5 percent
phosphorus in the suspended solids, the phosphorus
content of the effluent would be largely in the form of
soluble phosphorus. The contribution to effluent
phosphorus from particulate matter in this case would
be minor, provided the effluent total suspended solids
(TSS) concentration did not exceed the Federal
secondary treatment standard of 30 mg/l.

To achieve a 1-mg/l TP effluent limit in phosphorus
removal systems with suspended solids containing
4.5 percent phosphorus, however, the effluent TSS
could not. exceed 22 mg/l. To achieve a 0.5-mg/ TP
effluent limit, the effluent TSS would have to be
limited to 11 mg/. Of course, any soluble phosphorus
in the effluent would make these suspended solids
concentrations even more restrictive. An effluent limit
of 2 mg/ TP is not likely to be impacted by effluent
TSS concentrations if the Federal secondary
treatment standard of 30 mg/l is achieved.

2.2.7 Engineering Guidance Provided on General
Schematics

The schematics for each type of treatment process
presented provide guidance on polymer dosage,
metallic ion-to-phosphorus mole ratio, and final
clarifier surface overflow rate (SOR) for four different
TP limits. These are approximations to allow initial
assessment of the feasibility of retrofitting a specific
facility to achieve a stated effluent TP limit.

When considering the retrofit of a treatment plant with
either chemical or biological phosphorus removal, it is
unlikely that a TP concentration of 0.5 mg/ or less
could be achieved if the existing final clarifier SOR
exceeds 20 m3/m2/d (500 gpd/sq ft). At SORs above
this level, the final effluent TSS would aimost certainly
be greater than the 8 to 11 mg/ range at which
attainment of a 0.5-mg/l TP concentration is
possible. In these cases, provision for additional final
clarifier capacity and/or granular media filtration of the
secondary effluent should be considered in the retrofit
plan.

2.2.8 Sludge Production at Facilities Retrofitted
for Phosphorus Removal ‘

A survey was conducted on 185 Ontario, Canada
wastewater treatment facilities regarding the impact of
chemical addition for phosphorus removal on sludge
quantity (3). The survey showed that to reach an
effluent TP of 1.0 mg/l, sludge mass increased by an
average of 40 percent at primary treatment plants and
26 percent at activated sludge plants. These data are
summarized in Table 2-1. Information is provided on
sludge mass, percent dry solids, and sludge volume
for conventional primary and activated sludge
processes before and after chemical addition.

In another study (4), it was concluded that the
impacts of all types of phosphorus removal processes
on sludge quantity, quality, stabilization, thickening,
dewatering, incineration, and agricultural utilization are
related to site-specific wastewater characteristics
and process options employed and that
generalizations of these impacts are not-possible.

A recent technology evaluation (5) contains data for
four full-scale biological phosphorus removal retrofit
projects. Two were PhoStrip processes, and two were
activated sludge processes modified to include an




Figure 2-1.  Sequence of increased liquid/solids separation and phosphorus removal.
Insolubilization Flocculation Sedimentation
mix mix mix
Polymer
1 1 1
1 1 1 !
] 1 1 !
Precipitant, M3+ ! l ' ! Effluent
»- 1 1 1 P
(] 1 ]
] ! ]
: : :
OO | 3O O
Wastewater, PO43- H : :
! 1 1 1
! , ! Sludge, MPOlL
] 1 i L
1 1 ]
[ 1 (1
Rapid Mix Rapid Mix Slow Mix Quiescence
dispersion and | dispersion and floc growth floc settling
reaction reaction
1-5 1-58 15 - 30 60 - 180

Time for each reaction, minutes’

Figura 2-2. Importance of effluent TSS on effluent TP.
TP in Final Effluent
Contributed by TSS, mgA
14—~
v
/,
1.2}~ al
5% TP in TSS ,
,I
10} ,//
’/
I’
0.8 = //
,/
,/
06 ,/’
’/
,I
04 iy
'd
’I
ozl 1.5% TP in TSS
* vd
l’,
0 Z 1 | L I i )
1) 5 10 15 20 25 30

Final Effluent TSS, mg/i

anaerobic stage at the head end of the aeration
system. Waste activated sludge production for all four
facilities ranged from 0.7 to 1.0 kg volatile suspended
solids (VSS)kg total BODg (TBOD) removed. The
high value of 1.0 kg VSS/kg TBOD was noted at a

facility that did not practice primary settling, and this
higher value was attributed to nondegradable volatile
solids. When the PhoStrip pracess is employed for
biological phosphorus removal, additional solids are
contributed by the lime added to insolubilize
phosphorus released by the biomass in the anaerobic

stripper. This generally equates to about 20 mg/l of

lime, based on influent flow.

2.2.9 Sludge Production Related to Different
Effluent TP Requ:remenfs ¢

The discussion in the preceding paragraphs concerns
sludge production for facilities achieving compliance
with a 1-mg/l TP requirement. If the requirement
were 2 mg/i TP instead of 1 mg/ll, no material
difference in sludge production would be noted in
either the chemical or biological systems. Regardless
of the effluent TP requirement, a certain amount of
chemical precipitant must be added to satisfy the
initial chemical demand of the wastewater. This
demand must be met before efficient insolubilization
of phosphorus occurs. Once the demand is met,
there is not much difference between the amount of
precipitant required to achieve 1 mg/l vs. 2 mg/l TP,
since the ratio of metal ion dose to phosphorus
insolubilized is linear in this effiuent concentration
range. Effluent concentrations of 1 to 2 mg/l TP are

‘about the practical limit for blologlcal phosphorus

removal processes.

A requirement for compliance with a 0.5-mg/l or less
TP effluent limit would increase sludge production in




Table 2-1.

Sludge Production With and Without Chemical Addition (3)

": Type of Treatment

Primary

Activated Sludge?

: Conventional "~ - Metal Salt Addition2 Conventional Metal Salt Addition2.3
Dry Solids Produced, kg/1,000 m3 120 169 173 217
Dry Solids Produced, b/Mgal 1,000 1,410 1,443 1,810
Dry Solids Content, percent 6.0 5.3 4.5 4.2
Sludge Volume, percent of influent flow 0.20 0.32 - 0.38 0.51

1 Primary plus waste activated sludges.
2 Plant influent TP = 7 mg/; final effluent TP = 1 mg/l.
3 Metal salt added to aerator.

both chemical and biological phosphorus removal
processes compared with a 1- or 2-mg/l effluent
TP requirement. As noted previously, effluent
suspended solids would have to be controlled to near
10 mg/l to reduce effluent TP to this level. The
additional suspended solids captured would result in
increased sludge production and sludge handling
requirements.

Chemical phosphorus removal processes would
require an increase of about 20 percent in metal ion
dose to achieve a 0.5-mg/l or less TP effluent. This
increase would be necessary to ensure efficient
phosphorus insolubilization and to control the
solubility product of the metal phosphate precipitate.

Biological phosphorus removal processes would in all
likelihood require a chemical supplement to achieve a
0.5-mg/l or less TP concentration. Sufficient metal
ion would have to be added to insolubilize 0.5 to 1.5
mg/ TP after the initial chemical demand was met.
This would result in chemical sludge production and
increased total sludge production compared with
achieving a 1- or 2-mg/l TP concentration.

2.3 Process Options for Retrofitting
Existing CBDB Facilities to Achieve
Phosphorus Control

The schematics illustrated in Figures 2-3 through
2-10 indicate that all of the various treatment
processes existing in the CBDB could be retrofitted
for chemical phosphorus control. Only the activated
sludge processes, however, are considered for
retrofitting to biological phosphorus control. Options
for retrofitting to biological phosphorus control - are
limited in this document to the PhoStrip and
Anaerobic/Oxic (A/QO) processes, as depicted
schematically in Figures 2-11 and 2-12,
respectively.

2.3.1 Retrofitting CBDB Facilities with Chemical
Control of Phosphorus

The following paragraphs and Figures 2-3 through
2-10 provide general guidance for adding chemical

phosphorus control to existing CBDB facilities. In the
following chemical control examples, some form of
iron or aluminum salt is assumed as the source of
metal ion to insolubilize phosphorus. Lime addition to
the full wastewater flow is not recommended to obtain
the TP concentrations needed for compliance in the
CBDB because of the many O&M problems
associated with its handling. o

The M3+*/Inf. TP mole ratios shown in Figures 2-3
through 2-10 are initial chemical dose guidelines. It
is well recognized that only soluble phosphorus is
actually precipitated by metal salts. Particulate and
soluble phosphorus taken up biologically do not
consume chemical.

Based on recent and ongoing research (6,7) claims
have been made that the remaining soluble
phosphorus (SP) not taken up biologically reacts with
metal ion at stoichiometric mole ratios of about 1.4 to
1.5 down to residual SP concentrations of 1 to 2 mg/l.
As shown in Figures 2-3 through 2-10, much
higher chemical doses are needed to achieve effluent
TP concentrations of 0.2 or 0.5 mg/l. The
investigators carrying out the above research (6,7)
have developed a model that predicts that chemical
dose is independent of influent phosphorus
concentration in meeting low (<1 mg/l) effluent TP
concentrations. Rather, their theory suggests that any
variability in the ratio between M3+ dose and influent
SP or influent TP required to reach low (<1 mg/l)
effluent TP concentrations is a function of the initial
pH and alkalinity of the wastewater, microbial activity,
[...]
uoenid Aieiue L

ayaj ‘ebpnig [e10.L
/e0pnig 1eAWeYD

ql/al ‘pesowey di
/abpnig [eoiwBy

ayal ‘SS.L mey/ebpn|g [eloL
Buueyemeq sbpnig
Buiuopipuo) abpnis

JUI0d 850 JAWAI0d
/6w ‘ebesoq JowAod

(wbiem) 41 ‘uyuol [erew
‘abesoq juenbeo)

Wiod 8soq wenbeo)
/6w *(uo

re1ew) afiesoq weinbeon

wenbeon

16w *d1 eniy3

(0w ‘() 1 weniy3

eoled ‘g4 usnju)

/B ‘gL uenyuy

yBw ‘SgL Weniy3

(/Bw ‘SS L ueniy|

(w ‘gog.L weniy3g

/0w ‘@og.L wenpuy
p6w ‘moj
$580014 [Boibojoig

‘€t olqeL

33




:o_«mo_.aa.q. puey

uonesBUIou| uoieIsuU) uoiRIBUID| [esodsiqg abpnis

ou jenued seh [ensed ou sak UOHESHIUIN

ou ou ou ou ou ou paisnipy Hd wenyy

ou sak sek ou ou sak uonesj4 Aleag

92'0 £0'0 120 920 - 210 o oL oo

Lzt 920 oL 28 - 1Sy aa \M%mm%wom_wco

[ S0 cl'L 16'0 96'0 280 M\mnu_mhmﬁww._@ﬁﬂws_w

pag Builiq ou I9Yji4 "o0BA ssaid Jeyid pag Suilig iyji4 ‘0BA Buusiemeq ebpn|g

uoysefiqg “Jeeuy uonsabiq 1eeuy uonsefiq “1eeuy uopsafiqg ‘Jeeuy uolsabiq “Jeeuy oidunz Buwonipuo ebpnis

L z L 1 1 ! safieg jo sequunp

loyuei) 08g - JsluelD Wid wanyuy pelD ‘08 - Wwenyuj ‘wei) '0es od esoq Jewdhjod

L0 - 20 G0 - 0 yBw ‘esoq JewAiod

JswAjod oluoy - 1ewAjod ooy JowAjod ououYy auou JsWAjod dluoiuy JawAiod

yuey uolRIeY - wenyul el wid jNuej uopeley - jue] uoneley 104 8soq luenfeon

£10e4 sw €004 €004 - £10e4 uenbeod

6¢ (dinsoyd) suou gLl 0 g6 1/BW 'pEpPPY 4 glV 40 4¢84

80 6V'L I L0 Lt S9°0 16w ‘g1 wenyg

1714 6y LLe L's 6'8 S6°'S /6w ‘dL wenjuy

it g gt g2 L b ybu ‘ss ) wenyg

orL 151 1413 991 S0e 02 yBuw ‘gg4. luenju)

1] 9 1'e el 2L 8'y yow ‘qoal wenjyz

821 201 621 £eL ¥22 661 VBw ‘gog.L wenju|

18t Se'S €6y 691 14 g8'ee piw ‘moid

eBpnig pejeagoy ebpnis peleAroy elpnis pereagoy afipnis pereAtoy ‘qeIS 1081U00 afipnis peteajoy Wuetd Jo edAy,
plojstuny Ueupy Jrquod oy uuy yeswnoa g, Butsue

MRWNOW uoJ|
weld
ueBjyoliy Ul SMI10d peioelas uo uopsuuoju Apuiung  pieg ejqel

34




1ddy pue uogelsuIou| uofielauiouy jesodsiq abpnis

ensed fened ou ou ou sek UONBOHUIN

ou ou ou ou ou ou paisnipy Hd wenjyg

ou ou ou sah ou sk uonelji4 Aeius i

910 L0 910 810 510 510 S L o

BLL 80'8 v'eL 9 iv's (93 o \w%mm%mon_wco

bLL 9zt v 620 380 89'L mu_m_m“mm%oﬁmwem

-ou abnpued peg bullig isijid '0BA ~ peg suilig $s01d }eg Buuaremeq ebpnig

€6°€ o€ 86 gy 1'g €02 s M__%M&H_\mw o4

‘geIS Wi ou uonsafiq “leeuy osdwiz uoysebiqg "1eeuy ou Buuonpuo abpnis

ot L t SV + dL2 L sebeig J0 JequnN

( % Vh_c _*_“_MM_.%M_ ( % .Vt.w_:.___w__nm_..@w_n 1eyuel) ‘wiid WsNjuf “wild JaluelD) ‘wud - Juiod esoq Jowhiod

20 ¥0 20 90 Z0 - /6w ‘esoq JewAiod

1BWAI0d oY Jsuifiod owoiuy JowA|0d ooy JowAiod oluoiuy JowAjod ooy auou JBWA0d

ueniyg el “wild usniy3 ‘Juejp Wiid wenjju “Jideld "wild Huey o juanjui “juejQ "ilid daylelQ 08g 04 esoq wenbeod

rosed wnpy %084 €904 CleE! %iged wuejnbeo)

1€'9 2a] 8'8 9yl 1ei 16°2 /BW 'PEPPY 4+ gl 4O + g4

180 89°0 gl €20 60 L0 /6w ‘d1 eny3

1'e L2 2 s0'e 92 9P 1B ‘gL Iuenyuj

LS’y oLl 434 8'G 12 9'0 |/Bw *SS1 Wenygy

£'88 9'6L 8Ll gcl col 184 6w ‘S84, luenijuj

sz’ 2l €2 96 19 L V6w ‘qogL weny3

08 c'68 9L 6’68 FANS cit 18w ‘gog.L wenjuy

9511 gLl 08'¢ L §9'0 982 pbw ‘moiy

afpnig pereAloy afpnig peleAnoy abpnig pareAloy oV + 41 Krewud abpnig pateaoy weld jo edAy
(Jawwins) (1e3utm) Aln) esianel ) puelpIN aoisiue uaLeM

UOINH Hod uoINH Hod -

weid

(ponujuog) :um_._._o_s_ u) SMLOd powajes uo uoneuopu| Alewwng  pL-¢ algqel

35




Figure 3-3.  Sludge generation rate vs. effluent TP concentration.
Sludgo Generalion Rale -
Total Sludge Mass/Raw TSS, Ib/lb
4 —~
: @® Alum - CBDE
. A Ferric - CBDB
A A Ferric - Great Lakes
3 © No Chemicals Added
K
2 o
1 L A e o
LA A
A o
B ®
0 ' { 1 | 1 | 1 ] i |
1) 2 4 6 8 10

Eifluent TP, mg/l

The combined effects of effluent phosphorus
concentration achieved and methods of sludge
handling employed on sludge production is further
illustrated in Figure 3-4. The extended aeration
processes at Upper Allen and Sensca produced low
sludge generation rates (SGRs), defined as total
mass of sludge produced per unit of raw influent TSS
received at the plant, while contact stabilization at
Dale City yielded a high SGR of 2.0. High SGRs of 2
to 3 were noted for plants that use lime stabilization
for sludge conditioning and have low effluent
phosphorus limits.

The treatment/sludge handling scheme having the
least impact on sludge generation with chemical
phosphorus removal was aerobic digestion followed
by land application of liquid sludge in an extended
aeration plant. A good example is Upper Allen, PA,
where alum addition is practiced, with an SGR of
0.36. Land application of anaerobically digested
sludge at Elizabethtown, PA, praduced an SGR of 0.9
where ferric chloride was added to this two-stage
trickling filter plant.

The least desirable sludge handling alternative
evaluated was lime stabilization followed by vacuum
filtration. Not only was the quantity of lime necessary
to stabilize sludge excessive, but significant
maintenance problems also existed in plants utilizing
this sludge handling sequence. Piscataway, MD, and
Littte Hunting Creek, VA, produced SGRs of 2.32 and
8.2, respectively, using this technology.

Polymer conditioning of sludge in general resuits in
somewhat lower solids content in the cake, which

36

means higher handling costs. This alternative,
however, does not increase the sludge quantity
significantly. ‘

3.2.4 Effect of Chemical Phosphorus Removal on
pH

Two major factors contribute to reductions in pH
during wastewater treatment: nitrification and
coagulants such as aluminum and iron salts. Further
description of these phenomena are presented in
Chapter 7.

Low to moderate alkalinity necessitates pH
adjustment in some parts of CBDB where chemical
phosphorus removal is practiced. Examples were
found in Seneca, MD, and Dale City, VA, where
seasonal nitrification is also required. The dosages of
caustic soda at Dale City and sodium hydroxide at
Seneca necessary to prevent unacceptable pH
depression vary with the seasonal nitrification
operation. Other CBDB plants having facilities
necessary to feed caustic chemicals were not
operating these facilities at the time the plants were
studied. :

3.2.5 Cost of Chemicals ‘

The cost of phosphorus removal chemicals was
calculated on a pound removed basis and included
the cost of metal salts and polymer (when used).
Average costs were then determined for individual
chemicals with and without polymer use and for
effluent TP concentrations greater or less than 0.5
mg/l. These average costs are presented in Table ‘3-
15. . ' ‘




Figure 3-4. Sludge generated vs. metal ion-to-influent TP ratio.

Sludge Generation Rate -

Total Sludge Mass/Raw TSS, lbfib © Aluminum Salt

4 — & Ferric Chloride
(0.2) Effluent TP Conc.
— " » .Dose Ratio Based on Metal lon/influent TP
=~ Dose Ratio Based on-Metal lon/TP Removed Little Hunting Creek, VA*
- TF
Lime Stab.
- Filter Press
_ ‘ (0.2)A
3 b
[~ Piscataway, MD*
. 2-Stage AS
- Lime Stab. "
: Dale City, VA*
| Filter Press Contact Stab.
0.2)® Chem. Reactos-Clarifier
| Aerobic Digestion
Filter Press w/Polymer
2 (0.2)®
(0.7) , Warren, M
_ AS
SEitne,:a. 5;10”‘ Lime/Ferric Cond.
n . Aeration Belt Press
Aerobic Dig. )
N Filter Press Lansing, M
(1.6)® AS 09)A
1 ’ Zimpro Port Huron, M
e Vac. Filtration '
. (1.2)e fs Stab
N K [P ime Stab.
Elizabethtown, PA* (0.65)a Elizabethtown, PA* Land Application
- (1T A Anaer. Digestion.
- Land Application
B (2.0)® upper Allen, PA* o . . .
R Ext. Aeration . . .
Agrobic Dig. ' ‘ '
o i Lrnd Applicatign v I 1 1 | . l i |

o 1 S 2 3 4 5
' ' AIB+/TP or Fe3*+ /TP (weight) - ' ‘

Table 3-15. ‘Average Chemical Cost for Phosphorus Removal (§/ib TP removed)*

Effluent TP >0.5 mg/l Effluent TP <0.5 mg/t

Chemical -

Without Polymer With Polymer Without Polymer ‘With Polymer
Alum 1.29 (5) 1.50 (5) ‘ 1.91 (4) 4.81 (4)
Sodium Aluminate 1.54 (1) 1.40 (1) - . -
Ferric Chloride 0.51 (3) 1.30 (10) 1.38 (1) . 2.39 (8).
Ferrous Chloride 0.53 (19) 1.02 (10) 0.25 (1) 0.44 (2)
Ferrous Sulfate 0.33 (4) 0.70 (1) 0.10 (3) - :
Lime 0.81 (1)

0.81 (1) - . : .

* Number of plants indicated in parentheses.

As expected, chemical costs were higher for those
plants achieving effluent TP concentrations less than
0.5 mg/l, with the exception of those plants using
ferrous salts. Alum was 40 percent more expensive
than ferric chloride for plants at which polymer was

37

not used, and 100 percent more expensive when

"used in combination with polymer. Ferrous salts were

used at only a handful of plants achieving effluent
phosphorus concentrations less than 0.5 mg/l, and

‘the average cost was very low, probably because




ferrous iron was available as pickle liquor for the cost
of shipping only.

3.3 Biological Phosphorus Removal

3.3.1 PhoStrip Process
3.3.1.1 PhoStrip Process Performance

Thirteen full-scale plants have been constructed or

retrofited to the PhoStrip process to date, and a
fourteenth is under construction at Ithaca, NY. Five of
the completed facilities are no longer being operated
with PhoStrip for phosphorus removal. Several have
converted to chemical phosphorus removal, and in
one case the need for phosphorus compliance was

eliminated. Design flow rates for the PhoStrip process’

have ranged from 0.04 to 1.3 m3/s (0.9 to 30 mgd).
Most of the plants were designed to achieve effluent

TP concentrations of 1.0 mg/, although two were

designed for an effluent concentration of less than 0.5
mg/l TP with tertiary filtration.

Five PhoStrip plants were designed to operate with

percent, respectively, during the period October 1981
through September 1982 without the second-stage
system in operation.

Savage, MD. The Little Patuxent Wastewater
Treatment Plant serving Savage, MD, is a two-

- stage, plug flow, activated’sludge PhoStrip plant with

two strippers and two reactor-clarifiers. Reactor-
clarifier overflow is used as the elutriate. A 1985 data
summary indicated that for an average flow of 0.39
m3/s (8.8 mgd) and an average influent (to the
PhoStrip process) TP concentration of 8.6 mgfl,
secondary effluent TP averaged 0.8 mg/t while the
filtered effluent averaged 0.4 mg/. Occasional daily
excursions of the effluent TP above 1.0 mg/l have
been encountered.

Reno-Sparks, NV. The Reno-Sparks Wastewater
Treatment Facility is a single-stage, plug flow,
activated sludge, PhoStnp plant with five strippers and
two mixer/flocculators using stripper sludge recycle as

. the elutriate. At an average flow of 1.1 m3/s (25.4

pure oxygen aeration, and nine with conventional air-

aeration. A variety of activated sludde flow regimes
have been selected for use in conjunction with

PhoStrip, including complete mix, plug flow, contact

stabilization, step aeration, two-stage nitrification,
and high-rate activated sludge. Equalization and
tertiary filtration were incorporated in many of the
PhoStrip treatment sequences. Over half the plants
were designed with more than one anaerobic stripper.
Eight plant designs used one or more reactor-
clarifiers for lime precipitation, while the remaining six
had one or more mixer/flocculators and co-settled
the lime-phosphorus sludge in the primary clarifiers.
Reactor-clarifier overflow was the most frequently
chosen elutriation source, and stripper tank sludge
recycle was provided in five of the plants. Primary
effluent was the elutriation source for two plants.

Performance data are available for four of the eight
PhoStrip plants currently in operation. The four for
which data are not available are Tahoe-Truckee, CA;
Southtowns, NY; Brockton, MA; and Rochester, MN.
Brief descriptions of and performance summaries for
the four operating plants are given below.

Adrian, MI. The 0.31-m3/s (7.0-mgd) Adrian
PhoStrip plant has been in operation since 1980.
PhoStrip was constructed as part of the first-stage
activated sludge system followed by a second-stage
nitrification system. Primary effluent serves as the
elutriate, and lime precipitation is carried out in a
flocculation tank with the lime-phosphorus sludge
co-settled in the primary clarifiers. Secondary
effluent receives tertiary filtration prior to dlscharge

Overall, the performance of the PhoStrip process at "

Adrian has been good, with average removal
efficiencies for TBOD, TSS, and TP of 95, 97, and 69

mgd) and an average influent TP concentration of
7.25 mg/l, the average effluent TP concenitration was

'0.31 mg/l for the period June 1985 through March

1986. Effluent phosphorus excursions above 1.0 mg/l
rarely occurred on a daily basis. It should be noted
that this excellent performance was achieved without
tertiary filiration.

Lansdale, PA. This 0.1-m3/s (2.5-mgd) plant has
no primary. Wastewater flows to an activated
sludge-PhoStrip system for BOD and phosphorus
removal. Reactor-clarifier overflow and secondary
effluent are used to. elutriate phosphorus in the
stnpper :

Nitrification occurs in a  separate-stage activated
sludge ' system. Waste biological sludges are
combined with. the waste chemical sludge from the
PhoStrip process, gravity thickened, stabilized with
lime, and then dewatered or spread on land.

A 1984-1985 data summary indicated average
effluent concentrations of 0.8 mg/l for TP, 3 mg/l for
TBOD and 4 mg/l for TSS were achieved with the
first-stage activated sludge-PhoStrip system. Table
3-16 summarizes typical operating conditions for the
Lansdale and Little Patuxent plants (1).

3.3.1.2 Cost for PhoStrip Process Retrofit

Retrofit costs for the PhoStrip process must be
evaluated on a site-specific basis. Capital costs will
include construction of a stripper tank, reactor-
clarifier or chemical mix/flocculation tank, lime
handling facilities, and associated piping, as well as a
license fee charged for use of the proprietary
process. O&M costs will include energy for pumping
and mixing, fime, and maintenance associated with
operatmg a lime feed system.

38




Table 3-16. Summary of PhoStrip Plant Operatmg Conditions for Lansdale and Littie Patuxent
) ' _Lansdale * Little Patuxent
Parameter c 1982 it July 1984 April 1985
Stripper )
SDT, hr : 20 8 7
Feed flow rate, percent of mainstream flow 14 22 <
Elutriation flow rate, percent of feed flow 124 121 50
Elutriation ratel, /g TSS/d 0.14 0.72 0.25
Underflow rate, percent of mainstream flow 10 14 21
Recycle rate, percent of stripper flow 0 0 78
Overflow rate, percent of mainstream flow 23 35 31
Efiluent Total P, mg/l 20.6 9.5. 20.0
Effluent Ortho P, mg/l 16.4 . 7.2 17.6
Reactor-Clarifier : . . s
Effluent Total P, mg/t - 36 - 3.9 7.2
Effluent Ortho P, mg/i 0.9 .- ‘ 0.9 1.2
Overflow rate, gpd/sq ft 1,600 o 1,120 840
Lime dosage
mg/ . S 160 100
pH , 103'0’, L 9.5 9.5
Activated Sludge Process Lo
F/M, kg TBOD/kg MLVSS/d o . ‘0.6 . 0.52.3 0.5
MLSS, mg/l 1,900 2,9502 2,000
TP/SS, percent BT .40 4.6
SRT, days 65 3.723 28
.HRT, hr 46 26 3.0
Return sludge ratio - 016 . 0.32.. 0.57
Sludge production, kg VSS/kg TBOD .07 : -

1.0 -

1 Based on mass of solids in stripper.

2 Estimated from solids balance.

3 Calculated based on estimated MLSS.

4 Based on removed carbonaceous TBOD.

The capital cost for the hardware for the PhoStnp
process at Adrian, Mi, in 1977, was $556,000 for the
design flow of 0.31 m3/s (7.0 mgd). The license fee
was $2560,000, making the total cost $806,000. The
license fee amount may not be representative of the
fee that would be charged today. The annual O&M
cost in 1986 was approximately $25,000, of which
$14,800 was for lime, $6,000 for labor, and $4,200
for excess sludge handling and disposal. -

3.3.2 A/O Process

3.3.2.1 A/O Process Performance ‘
Two full-scale A/O plants are currently in operation
Largo, FL, and Pontiac, Ml. Another 13 full-scale
A/O systems are, currently in .design or under
construction with design capacities. of 0.13 to 3.1
m3/s (3 to 70 mgd). Available data for the Largo and
Pontiac facilities are summarized below.

Largo, FL. The Largo A/Q system is a retrofit of a
plug-flow activated sludge plant.designed for a flow
of 0.14 m3/s (3.2 mgd). Anaerobic and aerobic
detention times are 1.5 and 2.6 hours, respectlvely
influent TP averged 8.9 mg/l during the performance
test period, while the effluent TP averaged 1.85 mgil.
The effluent SP concentration during the same period
averaged 0.51 mg/l. The plant was designed to

‘achleve an efﬂuent TP of 1 .5 mg/l. Sludge handling

consists of aerobic digestion followed by mechanical

, dewatermg

"Pontiac, M. The A/O system in Pontiac is a 0.15-

m3/s (3.5-mgd) retrofit of a plug-flow activated
sludge train. Detention times for the anaerobic and
aerobic_stages are longer here, 2.1 and 7.7 hours,
respectively. TP was reduced from an average
influent concentration of 3.7 mg/l to an average
effluent concentration of 0.9 mgl on a U.S. EPA
demonstration project during a period when
nitrification was being achieved and the main
treatment process was receiving full in-plant recycle
of sidestreams, including anaerobic digester
supernatant. During the 1-year demonstration
project, average effluent TP concentrations exceeded
1 mg/l during only two 2-week periods. The
excursions were attributed to the effect of extremes in
pH caused by industrial discharges. The plant has
been successfully operating for about 2 years with
seasonal nitrification and recycle of anaerobic
digester supernatant. It was shown that only a

fraction of the phosphorus removed biologically was
released into the digester supernatant under
anaercbic conditions. The - mechanism by which
phosphorus is trapped in the solids in the digester is
being further studied, but it is currently hypothesized




Table 3-17. Pontiac A/O Wastewater Treatment Facility Performance Data

Influent
Parameler With Nitrification Without Nitrification With Nitrification Without Nitrification
Time Period 10/1/84 - 11/14/84 2/6/85 - 3/31/85 - -
Flow, mgd 2.86 4.28 - -
TBOD, mgh 163 136 94 1
TSS, mgA 140 136 7 10
TP, mgh 37 26 0.9 0.7

that phosphorus is being chemically precipitated in
the presence of magnesium and ammonia in the
digester to an insoluble compound called magnesium
ammonium phosphate. The average performance of
the Pontiac A/O system is summarized in Table 3-
17 for a 45-day period with nitrification and full in-
plant digester supernatant recycle and a 5$4-day
period without nitrification, but with full in-plant
digester supernatant recycle.

3.3.2.2 Cost for A/O Process Retrofit

As with PhoStrip, retrofit costs for the A/O process
must be evaluated on a site-specific basis. Capital
costs include construction of baffles to separate the
various stagss, removal of existing aeration devices in
anaerobic stages, possible addition of aeration
devices in aerobic stages, and installation of mixers in
anaerobic stages. O&M costs include energy for
internal recycle pumping, if required, and to operate
the mixers. It has been reported that some savings in
aeration power may be realized due to the decreased
aerobic stage organic loading resulting from the BOD
removal that occurs in the anaerobic stages (2).

Retrofit costs (in 1984 dotlars) for the Pontiac project
totaled $57,000 for conversion of a 0.15-m3/s
{8.5-mgd) plug flow activated sludge train to an A/O
system. The license fee was waived for Pontiac
because this was a demonstration project.

3.4 References

1. Tetreault, M.J., A.H. Benedict, C. Kaemfer, and
E.F. Barth. Biological Phosphorus Removal: A
Technology Evaluation. JWPCF 58:823, 1986.

2. Brannan, K.P., C.W. Randall, and L.D. Benefield.
The Anaerobic Stabilization of Organics in a
Biological Phosphorus Removal System.
Presented at the 58th Annual Conference, Water
Pollution Control Federation, Los Angeles, CA,
October 1986.

40




v Chapter 4
Process Design Synopses for Retrofitting Chemical Phosphorus Removal

This chapter is primarily directed to the plant designer
who has the task of retrofitting an existing wastewater
treatment plant to phosphorus removal by means of
chemical precipitation. The designer should refer to
the design synopsis that pertains to the plant
category to be retrofitted. This chapter also should be
of interest to plant operators and regulators charged
with reviewing construction grant applications. There
are nine design synopses covering the following plant
categories:

b
.

Plug Flow, Complete Mix, and Step Aeration
Activated Sludge Systems

Contact Stabilization Activated Sludge Systems
Pure Oxygen Activated Sludge Systems

Extended Aeration and Oxidation Ditch Activated
Siudge Systems

Two-Stage Nitrification Activated Sludge
Systems

High-Rate Trickling Filier Systems
Standard-Rate Trickling Filter Systems

RBC Systems

Lagoon Systems

LENO O BN

Each design synopsis provides information on the
following 12 areas, grouped by required effluent TP
concentration (0.2, 0.5, 1, and 2 mg/):

Chemical dose requirements

Points of metal salt addition

Points of polymer addition

Impact on overall secondary treatment process
performance

Impact on sludge settling

Impact on sludge quantities and characteristics
Impact on sludge thickening '
impact on sludge handling/disposal facilities
Impact on return sludge and siudge handling
recycle streams

10. Impact of wastewater temperature

11. Effluent polishing requirements

12. Process flexibility recommendations

woNOG AON

The choice of chemical for use in phosphorus
removal must be made on a site-specific basis and
will depend primarily on cost and availability. The use
of lime for chemical phosphorus removal is not

41

recommended due to the many associated problems
in handling.

Metal salt-to-influent TP weight ratios were used. as
initial chemical dose guides for the design synopses
in this chapter. Once a facility is in operation and a
data base exists, more precise dosage ratios of metal
salt-to-influent SP can be established for routine
operational control. :




Design Synopsis 1:
Plug Flow, Complete Mix, and Step Aeration Activated Sludge Systems

1. Chemical dose requirements:

M3 +/influent TP

Required Effluent TP Ratio (weight) Polymer Dose
mgh mg/ N
0.2 2.0-5.0 0.2-1.0 b
0.5 1.5-2.0 0.1-0.5 ‘]
1 1.2-1.5 0.1-0.2 i
|

2 1.0-1.2 0.1-0.2 . B

2. Points of metal salt addition: !

For 0.2 and 0.5 mg/ effluent TP:
Ahead of both primary and secondary clarifiers. i

For 1 and 2 mgfl effluent TP:
Ahead of primary or secondary clarifier.

3. Points of polymer addition:

For 0.2 and 0.5 mg/l eff. TP (will be necessary): ‘ i
Ahead of both primary and secondary clarifiers.

For 1 mgn eff. TP (will be necessary):
Ahead of primary or secondary clarifier.

For 2 mgAl eff. TP (may be necessary):
Ahead of primary or secondary clarifier.

4. Impact on overall secondary treatment process performance:
When phosphorus removal chemicals are added to the secondary treatment process, metal phosphate
precipitates and other metal ion precipitates are formed and occluded into the activated sludge mass. This
contributes an inert fraction to the MLSS, and wasting schedules for control of SRT may have to be altered.

For 0.2 mg/l effluent TP:
Process pH must be monitored since high dosages of metal salts can result in depressed pH values.

Sludge settling rates are normally improved when metal salts are added to primary and/or secondary
clarifiers. Polymer addition is sometimes also necessary in conjunction with metal salt addition to aid in solids
agglomeration and capture and prevent carry-over of inorganic solids to the secondary ireatment process or
fine floc particles to the final effluent. Best results are attained when clarifiers are greater than 2.7 m (9 ft) E
deep. ‘

§. Impact on sludge settling: { ..

For 0.2 and 0.5 mg/i effluent TP:
Secondary clarifier overflow rate at peak sustained flow should not exceed 20 m3/m2/d (500 gpd/sq ft).

For 1 mg/l effluent TP: e
Secondary clarifier overflow rate at peak sustained flow should not exceed 24 m3/m2/d (600 gpd/sq ft).

For 2 mg/ effluent TP:
Secondary clarifier overflow rate at peak sustained flow should not exceed 32 m3/m2/d (800 gpd/sq ft).

42 ‘ l




6.

&

impact on sludge quantities and characteristics:

When chemicals are added prior to primary clarifiers, sludge yields will increase due to the formation of
insoluble metal hydroxides and the entrapment of BOD and suspended solids onto flocs. Primary sludge will,
therefore, contain a greater amount of organic matter since it is captured with the inorganic flocs.

Solids production also increases when chemicals are added to the secondary treatment process, but not to
as great an extent. Waste secondary sludge will contain a higher fraction of inert solids than normal.

For 0.2 mg/l effluent TP:

Increases in sludge production greater than 200 percent can be expected due to the extremely high dosages
of chemicals necessary to achieve this low effluent limit. Actual increases, however, will depend on site-
specific conditions.

For 0.5 mg/l effluent TP:

Increases in sludge production of 100 to 200 percent have been documented when chemicals are added to
both the primary and secondary treatment processes. Actual increases, however, will depend on site-
specific conditions.

For 1 and 2 mg/l effluent TP:

Increases in sludge production of 60 to 100 percent have been documented when chemicals are added to
the primary treatment process, and 40 to 60 percent when chemicals are added to the secondary treatment
process. Actual increases, however, will depend on site-specific conditions.

. Impact on sludge thickening:

The increased sludge volumes resulting from chemical phosphorus removal will lead to both higher solids and
hydraulic Ioadmg rates on gravity and flotation thickeners. Thickener design loading rates may, therefore, be
exceeded in plants that are at or near treatment capacity. Solids capture may decrease when design loading
rates are exceeded.

Impact on sludge handling/disposal facilities: ,

The increase in sludge production may cause the design loading rates of sludge handling/disposal facilities to
be exceeded if the plant is at or near treatment capacity. Under these circumstances, sludge disposal
facilities may not operate correctly and may need to be reviewed and upgraded to handle the additional
quantities and types of sludges generated (e.g., conversion of low-rate digesters to high-rate digesters or
a two-stage digestion system to a single-stage digestion system).

For 0.2 and 0.5 mgft effluent TP:

Anaerobic sludge digestion may be inhibited due to the high proportion of chemical sludge resulting from high
dosages of chemical. Use of this method of sludge stabilization should be avoided, therefore, if possmle,
where very low effluent phosphorus is required.

Impact on return sludge and sludge handling recycle streams:
Return activated sludge will contain a higher fraction of inert solids when phosphorus removal chemicals are
used in the secondary treatment process. As a result, higher return sludge rates will normally be required.

The concentration of certain constituents in sludge handling recycle streams such as nitrogen, phosphorus,
and soluble organics may also increase when chemical phosphorus removal is imposed on an existing
treatment plant. This factor needs to be considered in the overall retrofit design and is particularly important if

biological reactor capacity is marginal. '

10. Impact of wastewater temperature:

Phosphorus removal performance decreases in cold temperatures due to decreased settleability of chemical
flocs resulting from greater liquid viscosity and density. Increased chemical dosages and polymer use may be
required.

43




11. Effluent polishing requirements:

|
For 0.2 mg/ effluent TP: Ny
Polymer addition to the primary and secondary clarifiers and tertiary filtration will be required. i

. |

For 0.5 mgA effluent TP:
Polymer addition to the primary and secondary clarifiers will be required. Additional clarifier capacity or
tertiary filtration may be necessary.

For 1 and 2 mg/ effluent TP:
Effluent polishing should not be necessary. N

12. Process flexibility recommendations:

For 0.2 mg/l effluent TP , - ii’
| |

o Multiple metal salt and polymer addition points: ' necessary N
o Flow equalization: necessary 3
[...]
water for 20 to 30 minutes and then rinse with a
weak solution of sodium bicarbonate or boric acid.
Consult a physician, preferably an eye specialist,
immediately. Chemical burns to the eye must be
treated promptly. Repeatedly flooding the eye with
water within seconds after contact with a chemical
is the most effective way to prevent permanent
damage. In the opinion of medical experts, if a
victim can reach an eyewash station within 10 to
15 seconds, his chances of recovering with no
permanent damage to the eyes are excellent. After
15 seconds, the chances of recovery decline
rapidly.

. Protective Equipment for Skin. Most people are

not sensitive to ferric chloride and need wear only
regular work clothing with whatever protection is
desired to minimize staining, e.g., rubber or plastic
slesves, apron, and gloves. Since ferric chloride
deteriorates leather rapidly, people working with

102

ferric chloride should wear rubber shoes or regular
work shoes with rubber soles and heels and
waterproofed leather uppers.

5. Hazard to Skin. When in contact with the skin,
ferric chloride solution may cause blistering and
superficial burns unless washed off promptly.
Such contact will also stain the skin. Repeated
prolonged skin contact with strong solutions may
cause superficial burns, especially if confined to
the skin as might occur when contaminated
clothing or shoes are worn.

6. First Aid for Skin Contact. Remove contaminated
clothing and wash affected skin with soap and
plenty of water until the wash water is essentially
colorless. A physician should be consulted if any
irritation or injury to the skin develops.

7. Ingestion Hazard. If large amounts of ferric
chloride are swallowed, it may cause burns to the
mucous membranes and severe irritation: of the
gastrointestinal tract.

8. First Aid for Ingestion. |f large amounts of ferric
chloride are swallowed, a physician should be
called immediately. While the physician is on the
way, the patient should be induced to vomit.

9. Spills. Spills should be neutralized with caustic
soda or lime and the areas flushed with water.
Adequate diking and drainage should be provided
at unloading and storage areas to prevent spills or
leaks from harming surrounding equipment and
facilities. To prevent spills and splashing, tank cars
and trucks containing ferric chloride solution
should never be moved uriless all openings are
secured and lines drained and disconnected.

5.10.2 Polymer

There are so many types of polymers on the market
that the operator should obtain complete instructions
from the supplier as to the safe handling of the
particular brand product being used. Polymers can be
purchased in either liquid or dry powder form and in
various size containers.

In general, polymers are not considered to be toxic,
but it is well to avoid unnecessary contact with either




Table 5-22. Estimated Sampling and Analytical Needs for Phosphorus Removai by Chemical Addition

Analytical . .
Measurement Plant Size {mgd) Test Frequency Location of Sample Method of Sample Reason for Test
pH All 1/day Clarifier Influent 24-hr Composite Process Control
Clarifier Effluent Recordkeeping/Permit
Compliance
Alkalinity All 2/week Clarifier Influent 24-hr Composite Recordkeeping/Permit
Piant Effluent Compliance
TSS All 1/day Clarifier Influent 24-hr Composite Process Control
Clarifier Effluent ' Recordkeeping/Permit
Compliance
TBOD All 1/day Clarifier Influent 24-hr Composite Process Control
Clarifier Effluent Recordkeeping/Permit
Compliance
Jar Test All Spot Check Clarifier Influent 24-hr Composite Process Control
Cost Control
Total Solids > 1 1/week Siudge Underflow Grab Composite Process Control
Total Solids? <1 3/week Sludge Underflow Grab Composite Process Control
Flow1 All Record Continuously Sludge Underflow Record Continuously Process Control
Total P1.2 All 3/week " Clarifier Influent 24-hr Composite Process Control
Clarifier Effluent Recordkeeping/Permit
Plant Effluent Compliance
Ortho P1 At 3/week Clarifier Influent 24-hr Composite Process Control
Plant Effluent _ o  Recordkeeping/Permit
Compliance
1 Suggested minimum.
2 QOr as prescribed by permit.

the powder or liquid. Goggles, gloves, and aprons
should be used to protect the skin and eyes. The use
of a face mask when handling the powder should be
required.

Anionic polyelectrolytes have a low acute oral toxicity.
Eye contact with either the undiluted or diluted
material may resuit in mild transistory irritation. The
materials are not irritating to the skin.

Polymers, when in solution, are highly viscous and,
therefore, very slippery and dangerous to foot traffic if
allowed to spiil.

Handling polymers should cause no health problems
if reasonable care, good housekeeping, and personal
cleanliness are practiced to avoid skin and eye
contact.

5.10.3 OSHA Requirements

Detailed state OSHA requirements may vary between
the Chesapeake Bay area states. However, as a
minimum, the following guidelines are recommended.
1. Provide a water hose, eyewash, and shower within
15 m (50 ft) of any hazardous chemical unloading,
storage, and feed area.

2. Provide a spill containment dike around each
storage tank. The dike containment volume should

103

be equal to at least 150 percent of the volume of
the storage tank.

Provide a means for removing water or chemicals
from within each containment dike.

Provide a 15-cm (6-in) high concrete curb
around all chemical feed areas for containment of
spillage.

Provide splash guards at all pumps.

Provide spray shields under all hazardous
chemical piping crossing walkways or passage
ways. )

5.11 References

1. Personal communication from R.l. Sedlak, The
Soap and Detergent Association, New York, NY,
to R.C. Brenner, U.S. EPA, Cincinnati, OH, May
20, 1987. ' ,

Personal communication from D. Jenkins,
University of California, Berkeley, CA, to S.J.
Kang, McNamee, Porter and Seeley, Ann Arbor,
MI, July 31, 1987.







Chapter 6

Process and Hardware Design Considerations for
Retrofitting Activated Sludge Plants with Biological Phosphorus Removal

6.1 Introduction

As discussed in Chapters 2 and 3, two proprietary
processes are considered in this manual for
retrofitting selected suspended growth activated
sludge systems with biological phosphorus removal:
the PhoStrip process and the A/O (anaerobic/oxic)

process. Although the major mechanism for removing’

phosphorus with these processes is biological, the
PhoStrip process employs a sidestream to chemically
precipitate biologically removed phosphorus, while the
A/Q process is a mainstream process where
phosphorus is removed in the waste activated sludge.

Both processes can be retrofitted only to activated
sludge systems, including plug flow, complete mix,
contact stabilization, pure oxygen, step aeration,
extended aeration, and two-stage nitrification
configurations. Activated sludge is alternately cycled
through an anaerobic stage where phosphorus is
released and an aerobic stage where phosphorus-
stripped biomass takes up phosphorus at an
increased rate. Biological phosphorus removal is most
applicable for treatment of wastewaters with relatively
low (3-6 mg/l) influent TP concentrations. The
probability that chemical polishing will be required
becomes greater with higher influent TP
concentrations.

Activated sludge plants retrofitted with biological
phosphorus removal may experience improved
settling characteristics and suspended solids
removals resulting from the anaerobic/aerobic cycling
of activated sludge. Additional process design and
operating considerations are presented below for
each process.

6.2 PhoStrip Process

Retrofit with the PhoStrip process can be
accomplished for any of the commonly used activated
sludge flow regimes given an adequate site for
construction of a stripper tank, a precipitation tank or
reactor-clarifier for chemical precipitation, and fime
handling facilities. The PhoStrip process is owned and
marketed by Biospherics Incorporated, 4928

Wyaconda Rd., Rockville, MD 20852-2496, (301)
770-7700.

6.2.1 Conditions Prerequisite to PhoStrip Retrofit
The conditions listed below indicate the operating
ranges experienced to date for PhoStrip systems and
should be considered prerequisite operating
conditions for retrofit.

Influent TBOD = 70 to 300 mg/

influent TP = 3 to 10 mg/l

Secondary clarifier oxidized nitrogen = 3 to 30 mg/l
Wastewater temperature = 10 to 30°C

Aeration tank HDT = 4 to 10 hr

MLSS = 600 to 5,000 mg/l

F/M loading = 0.1 to 0.5 g TBOD/g MLVSS/d

If a PhoStrip retrofit is being considered for a plant
where operating conditions within the range presented
above cannot be achieved, a pilot study is warranted

~ prior to full-scale design and construction.

105

6.2.2 Design Considerations )

A generic PhoStrip process schematic including key
sidestream flow rates and other information is
presented in Figure 6-1. For plants that are not
operating at primary clarifier design capacity, a
chemical precipitation tank can be substituted for the
reactor-clarifier, the contents of which would go to
the primary clarifier.

As shown in Figure 6-1, the range for the direct
return activated sludge rate (0.2 to 0.5 times the
influent flow rate) is that normally observed for
activated sludge plants. In addition, return sludge is
cycled through the stripper tank at 0.15 to 0.3 times
the influent flow rate. Anaerobic conditions are
maintained in the stripper tank, with a detention
normally between 8 and 12 hours. It is here that
phosphorus is released in a soluble form for
subsequent chemical precipitation. A longer anaerobic
stripper. detention time is required when oxidized
nitrogen is present. This is because denitrifying
microorganisms that convert nitrate nitrogen to
nitrogen and oxygen under anaerobic conditions
compete with microorganisms responsible for




A

Figure 6-1. PhoStrip process flow diagram.
Influent {Q) ;@ > Aeration Final Effluent
"\ Clarifier A i Clarifier
e
Direct Sludge Recycle Wasie Activated
P (0.2-0.5Q) Sludge o
i >
Lime Phosphorus-
Feed Enriched Sludge
Primary Sludge System (0.15-03 Q)
Reactor-Clarifier, Y.
Supernatant .
(0.1 -0.2Q) Anaerobic
Phosphorus Stripper

’?‘ (HRT = 8-12 hr)
Stripper Underflow :
(0.1 -0.2Q) H
:
1
{

Chemical Sludge

phosphorus removal for the readily biodegradable
substrate. In addition, it has been theorized that
nitrate nitrogen acts as a terminal electron acceptor
for phosphate-accumulating bacteria. As a result,
sufficient anaerobic contact time must be provided for
denitrification, i.e., removal of nitrate nitrogen, to be
carried to completion first and then be followed by
phosphorus release.

The volume of the stripper tank is determined by the
sludge flow into the stripper and the required
anaerobic detention time. The stripper SOR, typically
selected in accordance with gravity thickener designs
at 16 to 24 m3/m2/d (400 to 600 gpd/sq ft),
determines the stripper surface area. The stripper
volume divided by the surface area determines the
sludge blanket depth, and normally 0.9 to 1.2 m (3 to
4 ft) is added to the depth for supernatant storage.

Phosphorus release is encouraged in the stripper tank
by the elutriation of the sludge with a stream low in
phosphorus content such as primary effluent,
secondary effluent, or lime precipitation tank overflow.
The elutriation flow rate is normally 50 to 100 percent
of the stripper feed rate. Stripper tank underflow
racycle or digester supernatant recycle can also be
used as elutriate sources. The higher organic content
of these streams encourages phosphorus release. As
stated in Chapter 2, the choice and magnitude of the
elutriation stream is a site-specific selection based
on operational and wastewater composition criteria.

106

Elutriation from any of:

(a) Stripper Underflow Recycle
{b) Primary Effluent

(c) Reactor-Clarifier Supernatant

The underflow rate from the stripper tank typically
amounts to 0.1 to 0.2 times the plant influent flow
rate, and the sludge solids in this stream can double
in concentration through the stripper's thickening
function. The phosphorus-poor biomass in the
underflow from the stripper tank is returned to the
activated sludge aeration tank to insolubilize primary
effluent phosphorus via the process of enhanced or
“luxury” biological uptake. F/M loading rates used are
typical of most activated sludge processes and can
range from 0.1 to 0.5 kg TBOD/kg MLVSS/d,
although it is noted that increased organic loadings
lead to greater phosphorus removal through the
waste activated sludge resulting from increased
sludge yields.

Supernatant from the anaerobic stripper tank carries
high SP concentrations in the range of 15 to 100 mg/l
and flows continuously to the chemical precipitation
tank at a rate of 0.1 to 0.2 times the plant influent
flow. Here the phosphorus is chemically insolubilized
with lime at dosages of 100 to 200 mg/l to maintain a
pH of 9.0 to 9.5. These dosages amount to 20 to 30
mg/l of lime based on plant influent flow. It is noted
that lime becomes a much more economical chemical
for use in phosphorus precipitation when the
phosphorus stream is concentrated than iron or
aluminum based salts due to the differences in
stoichiometries between those salts. Lime dosage is
in .general independent of phosphorus concentration




and depends primarily on the alkalinity of the water,
since it will first react with alkalinity to precipitate
CaCOg3 and then precipitate phosphorus. lron and
aluminum salts must be applied on roughly an equal
molar basis to phosphorus; therefore, the same
amount would be necessary whether the stream was
small in flow and concentrated in phosphorus or high
in flow and less concentrated.

Where sufficient primary clarifier capacity exists, the
contents of the chemical precipitation tank (used in
lieu of a reactor-clarifier) can be routed there for
co-settling with primary sludge. Alternately, the
precipitation tank contents can be clarified separately
with only clarifier overflow from the operation routed
to the primary clarifier. A typically-used chemical
precipitation clarifier overflow rate is approximately 50
m3/m2/d (1,200 gpd/sq ft). The lime-phosphorus
sludge is generally disposed of separately with this
option.

A variation of the PhoStrip process called PhoStrip |I
was recently unveiled, but to date has not been used
in a full-scale application. PhoStrip I makes use of a
prestripper tank with 30 minutes of detention where
return sludge and a BOD source are mixed. This
mixture then flows to a down-sized stripper tank with
4 to 8 hours of detention where elutriation is not
required. Other design parameters are similar to the
original PhoStrip process.

6.2.3 Attainability of Effluent Limits

Effluent limits of 2 and 1 mg/1 TP can be reliably
attained using the PhoStrip process. An effluent TP
limit of 0.5 mg/l can be met if effluent suspended
solids are reliably controlled, but tertiary filtration may
be necessary. Achieving an effluent limit of 0.2 mg/
TP may require a tertiary chemical polishing step in
addition to tertiary filtration. Provisions for metal salt
addition to the aerator as well as just prior to filtration
should also be made for achieving a 0.2-mg/!t TP
effluent limit.

6.2.4 Lime Handling

Lime used for the PhoStrip process is available in
two forms: quicklime (CaO) or hydrated lime
[Ca(OH)2]. Quicklime contains about 90 percent CaO
and must first be hydrated or slaked to the Ca(OH)2
form prior to application to the wastewater. Hydrated
lime, a dry powder, has already been slaked and
contains 72 to 74 percent CaO and 23 to 24 percent
water of hydration. Slaking refers to the process of
adding water to quicklime to produce hydrated lime.

Lime is available in bulk by rail or truck, or in bags. In
general, bagged hydrated lime is recommended for
applications requiring less than 450 kg (1,000 Ib)/d.
This would be the case for PhoStrip retrofits of less
than 0.18 m3/s (4 mgd). In bulk, hydrated lime is
recommended for applications up to 2,700 to 3,600
kg (6,000 to 8,000 Ib)/d, or PhoStrip retrofits up to 1

107

m3/s (24 mgd). Thus, quicklime and associated
slaking equipment would be cost-effective only for
very large retrofit applications.

Storage areas for both bulk and bagged lime must be
kept covered and dry. Hydrated lime may be stored
for up to 1 year, while quicklime should not be stored
more than 3 months. Lime bags can be stacked 20
high, or higher when pallets are used. Bulk storage of
lime is usually done in conventional steel or concrete
bins and silos with conical bottoms. Hydrated lime
does not flow as well as quicklime, and tall storage
bins with height-to-diameter ratios' of 2.5 to 4 are
recommended. Vibrating bin bottoms or discharge
chutes can help prevent arching or bridging of the
lime.

Lime is normally added to water to form a slurry prior
to being applied to the wastewater. For small
applications, bagged hydrated lime can be added
manually to a batch mixing tank to form a slurry for
feeding to the chemical precipitation tank. Bulk
hydrated lime is fed with a dry chemical feeder to a
batch or continuous mixing tank for subsequent feed
to the chemical precipitation tank. Bulk quicklime
must be fed to a slaker, where it is first hydrated. It is
then further diluted in a separate tank prior to
application. Gravimetric dry chemical feeders are
somewhat more costly than the volumetric type, but
offer several advantages and are the preferred
choice.

Diaphragm pumps, progressive cavity pumps, or
dipper wheel feeders are used to feed the lime
solution, typically at a concentration of 5 percent. A
recommended maximum  solution concentration is 1
kg lime to 17 | water (1 Ib to 2 gal water), and the
solution tank detention time should be 5 minutes.

Scaling is a major problem in pumps, pipes, and
valves. Piping distances should be minimized, and
flow should be by gravity. Sodium
hexametaphosphate can be added to dilution water
and polymers can be used to inhibit scale formation.
Troughs and channels or flexible hose are preferred
to rigid pipe for slurry transport. Provisions for acid
flushing and the use of “pigs" should be made for
lime slurry lines.

6.3 A/O Process

Although the A/O process is most easily retrofitted to
plug flow activated sludge tanks, it can also be
adapted to most of the activated sludge fiow regimes.
The ease of retrofit is determined by the ability to
delineate and convert a portion of the aeration
tankage to an anaerobic zone. Anaerobic here is
defined as the absence of all DO. and oxidized
nitrogen, while anoxic refers to the conditions where
DO is low or absent but oxidized nitrogen is present.
Space for construction of retrofit facilities is normally




not required for the A/O process, and generally an
AO retrofit is more easily accomplished than a retrofit
for PhoStrip. The A/O process is owned and
marketed by Air Products and Chemicals, Inc., P.O.
Box 538, Altentown, PA 18105, (215) 481-4911.

6.3.1 A/O Operating Conditions

The ratio of influent SBOD to SP should be greater
than 10 to achieve an effluent TP concentration of
1-2 mgfl, and highe. ratios are desirable since they
are more conducive in achieving the release of
phosphorus in the anaerobic stage. This minimum
ratio is necessary to provide sufficient readily
biodegradable substrate, to produce enough cell
mass to trigger the phosphorus release/uptake
mechanisms, and to ensure the absence of
exogenous electron acceptors in the anerobic stage.
Additional operating conditions are as follow:

Wastewater temperature = 10 to 30°C

Anaerobic detention time = 1 to 2 hr

Anoxic (when requried) detention time =

Aerobic detention time = 2.5 hr without
nitrification, 6 hr with
nitrification

MLSS = 2,000 mg/l in the summer; 3,500 mg/l in

the winter
F/M loading = 0.15 to 0.6 kg TBOD/kg MLVSS /d

1hr

If an A/O retrofit is being considered for a plant where
operating conditions within the ranges presented
cannot be achieved, a pilot study is warranted prior to
full-scale design and construction.